



Test Report

Report No. 23103IL663-2

Order Ref. 23HBTRIL663

Report Date 20230610

Sample Description:Combination Plate Nut D15, ref. number DIVIAD

Material Specification %	C	S	Si	Mn	P
		3.54	0.019	2.99	0.13
Item No.	Model Type	Tensile Strength		Failure Mode	
Sample 1	D15	183Kn		No fracture occurred	
Sample 2	D15	182Kn		No fracture occurred	
Sample 3	D15	185Kn		No fracture occurred	

אדיט איב בע"מ
513676254 ח.פ.